
 

 

Tech

 

9.5 

 

 

  

CT 5
EN R

nical Manual

SEM 25/3

P

2

36 SEM 
REV.7 

l – SEM Mode

35/41 TR –

Pos D

1 AR Rear c
2 Blocking w
3 Left gear 
4 Fitting wa
5 Washer 
6 Fixing was
7 Screw Alle

7.2 Washer M
8 Circlips 
9 Pressure 

10 AR Bearin
11 AR-AV (su
12 Compress
13 AR segme
14 Fixed disp
15 Piston 
16 Upper sha
17 Stator 
18 AR Base 
19 AV Segme
20 AV Rotary
21 AV Bearin
22 AV Cover 
23 AV Bearin
24 Upper AV
25 Hex Screw

25.2 Washer M

SEM BLOW

el 

– DRG S.95

DESCRIPCION 

cover 
washer 

sher 

sher 
en M12x130 

M12 

washer 
ng 
up) Rotary dispers
sion segment 
ent holder ring 
perse on base 

aft 

ent holder ring 
y disperser 
ng (up) 

ng up ext. Support
V bearing clamp. d
w M16x60 

M16 

WERS/DEPRE

9.- SPA

 

5.257-2 

Cant P

1 2
16 2
1 2
6 2
2 3
2 3

32 3
 3
3 3
4 3
2 3

ser 3 3
16 3
2 4
4 4
2 4
1 4
1 4
1 4
2 4
1 4
1 4
1 5

t. ring 1 5
isc 1 5

1 5
1 5

 

ESSORS TEC

ARE PARTS L

Pos D

26 Screw M4x
27 Upper AV 
28 AV lubricat
29 AV base 
30 Hermetic b
32 Pulley fixing
34 Oil seal 
36 AV bearing
37 Hex Screw 

37.2 Washer M1
38 AV bearing
39 Hex screw 

39.2 Washer M1
40 Pressure w
41 AV Bearing
43 Right Gear
44 Gear clamp
45 Bearing su
46 AR greasin
47 Lower shaf
48 Piston lock
49 Cylindrical 
51 Cylindrical 
52 Oil level ind
53 Stopper 

53.2 O-ring 
54 Lower AV B

CHNICAL MA

IST 

DESCRIPCION 

x20 
bearing clamp. Di
ion gear 

ushing free shaft 
g cotter 

g (down) 
M10x25 

10 
g supporting ring (i
M10x35 

10 
washer 
g clamping disc 

ping disc 
pporting cover 

ng disc 
ft 
ing key 
pin 
pin 
dicator 

Bearing clamping 

ANUAL 

Cant 

4 
isc  8 

1 
1 
1 
1 
1 
1 
8 
 

inf.) 1 
8 
 
1 
1 
1 
2 
2 
1 
1 
2 
4 
2 
2 

10 
 

disc 1 

 

Page 

 

 9-5 


